
SEATDE CALF RAISE

FH015



7

8

9

12

13

14







5

Item No Description QTY Description QTYItem No

1 Floor Frame 1 24 Tube Plug 5

2 Stand Frame 1 25 1

3 Power Rack 1 26 Rubber Foot 3

4 Retractable Frame 1 27 Rubber Bumper 1

5 Knee pads Frame 1 28 2

6 Handrails Frame 1 29 Bearing 2

7 Counterweight Bar Frame 1 30 3

8 Pedals 1 31 7

9 Pin 1 32 2

10 Casing 1 33 6

11 Rotating Shaft 1 34 1

12 Narrow Retaining Ring 2 35 2

13 Aluminum Cap 3 36 4

14 Aluminum Spacer Ring 3 37 3

15 Seated Pad 1 38 Hex Nut M6 2

16 Arm Pad 2 39 15

17 The Gloves 1 40 6

18 The Gloves 2 41 3

19 Spacer 1 42 2

20 Rubber Bumper 1 43 6

21 φ48 Aluminum Blocking Plate 1 44 1

22 Spacer Sleeve 2 45

23 Plastic Tube Guide 2 46 2

Circlip

Spacer

2

Socket Head Cap Screw M12*135

Socket Head Cap Screw M12*30

Socket Head Cap Screw M12*30

Socket Head Cap Screw M10*75

Socket Head Cap Screw M8*25

Flat Head Cap Screw M12*30

Flat Head Cap Screw M8*15

Nylon Lock Nut M12

Flat Washer φ13*φ24*1.5

Flat Washer φ11*φ20*2

Flat Head Cap Screw M6*16

Socket Set Screw M5*3

Socket Set Screw M8*6

Socket Set Screw M6*16

Socket Head Cap Screw M6*15

Button Head Cap Screw M6*12



6



7



8



9

STEP 1

Item No Description QTY Description QTYItem No

1 Floor Frame 1 31

2 Stand Frame 1 39

6 Handrails Frame 1

Socket Head Cap Screw M12*30

Flat Washer φ13*φ24*1.5

4

4



10

STEP 2

Item No Description QTY Description QTYItem No

3 Power Rack 1 25 1

5 Knee pads Frame 1 31 3

7 Counterweight Bar Frame 1 39 3

12 Narrow Retaining Ring 2 45

Circlip

2

Socket Head Cap Screw M12*30

Flat Washer φ13*φ24*1.5

Socket Set Screw M6*16



11

STEP 3
Item No Description QTY Description QTYItem No

15 Seated Pad 1 33 6

16 Arm Pad 2 40 6

Socket Head Cap Screw M10*75

Flat Washer φ11*φ20*2



12



13



14


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



